
                                                                                                                             
                                                                                                       
 

 ENVIRONMENTAL CLEARANCE COMPLIANCE REPORT 

OF STIPULATED CONDITIONS OF ENVIRONMENTAL CLEARANCE 

EC No:  SIAIMH/IND2/152225/2020 

Period – From December -2022 to May -2023 

EC 
condition 

No. 
Condition 

 
Compliance status 

 

 Specific Conditions  

I.  

PP to implement the Guidelines for 
restoration of manufacturing industries after 
Lockdown period issued by Ministry of Home 
Affairs, National Disaster Management 
Authority on 09.05.2020. 

Guidelines for restoration of 
[...]
3) This building plan approval is with respect to planning point of view and in accordance to 

this Area. In addition, to this approval the plot holder shall obtain approval for plans from 

other requisite authorities as per necessity, such as from :- 

i) Industrial Safety and Health Department, Govt of Maharashtra. 

ii) Explosive Department, Govt. of India. 

           iii) Food & Drugs Department, Govt. of Maharashtra. 
  

4) The plot holder shall obtain prior Environment Clearance Certificate before    

Commencement of any construction activities, if applicable to their project as per   the 

notification issued by MoEF, Govt. of India vide Notification issued by MoEF,                          

 

5) You are requested to submit certified copies of above approvals from the concerned 

authorities to this office, in triplicate before any work is started OR within three months 

from the date of issue of this letter whichever is earlier. 

6) For the sanitary block, overhead water storage tank shall be provided at the rate of 500 

liter per W.C. or Urinal. 

7) For necessary approach road to the plot from the edges of MIDC. Road, 900 mm dia CD 

works or a slab drain, as may be approved by the Executive Engineer, shall be provided. 

8) Temporary structures shall not be allowed except to during construction period (after 

obtaining prior approval from Executive Engineer.) and the same shall be demolished 

immediately after building work is completed. 

9) During the period of construction, stacking of materials shall be done only in the area of 

plot allotted. In no case, material be stacked along MIDC, road land width/open plot area.  

10) The marks demarcating boundary of the plot shall be preserved properly and kept in good 

condition and shown to department staff as and when required. 

11)  No tube well, bore well or open well shall be dug. 

12) Plans for any future additions, alterations or extensions will have to be get approved   from 

this office, as well as from concerned competent authority.  

13) The present approval to the plans does not pertain to approval to the structural design, 

RCC members, foundations etc. It is only locational approval to the layout of various 

structures & floors with reference to the plot, in accordance to MIDC DCR.  

14)  In case any power line is passing through the plot, the plot holder should approach   

MSEDCL and obtain their letter specifying the vertical and horizontal clearance to be left 

and plan his structures accordingly.  

15)  The compound wall gate should open inside the plot and if the plot is facing on two or 

more sides of the road then gate shall be located at least 15 m. away from the corner of 

junction or roads. 
 



3 

 
16)  Plot holders shall make his own arrangement for 24 hours of storage of water, as 

uninterrupted water supply cannot be guaranteed.  

17)  In case, water stream/ nallah is flowing through the allotted plot, the plot holder has to  

ensure that the maximum quantity of rain water that flows at the point of entry  of stream is  

allowed to flow uninterruptedly through  the plot and upto the point of out flow of the 

original stream. The points of entry and exit of the natural stream shall not be changed. 

The detailed plans section and design for allowing maximum expected discharge of rain 

water through the plot have to be furnished to this office and no filling of plot and diversion 

of nalla is allowed unless a written permission is obtained from the Executive 

Engineer/SPA. 

18) This permission stands cancelled, if no construction work is started within 12 (Twelve) 

months from the date of issue of this letter or the date given in the agreement to lease to 

start construction work whichever is earlier. The date of starting construction work and 

date of completion shall be informed to the Executive Engineer in charge immediately. 

The construction shall be completed within the given stipulated time limit as per the lease 

agreement.  

19)  Breach of any rules stipulated will render the plot holder liable for action as provided in 

MIDC., Act 1961 (II of 1962 and regulations made there under) and also terms of lease 

agreement and schedule of penalties prescribed by the Corporation for this purpose. 

20)  This office is empowered to add, amend, vary or rescind any provisions of Building Rules 

& regulations from time to time as it may deem fit, and the plot-holder has to be abide by 

these rules and regulations.  

21)  As soon as the building work is completed, the plot-holder shall approach to the 

concerned Deputy Engineer/Executive Engineer, to get the work verified and building shall 

not be occupied unless building completion certificate and occupancy certificate is 

obtained from this office. 

22)  This approval is subject to permission of competent authority under Urban Land     

(Ceiling & Regulations) Act. 1976. 

23)  The plot-holder within a period of one year from the date of agreement to lease, shall 

plant at least one tree per 100 Sq. m. of plot area along the periphery of the plot. In 

addition, he shall also plant one tree per 15 m. on the frontage of road or part thereof 

inside the plot and maintain the trees so planted in good condition throughout the period 

of agreement to lease. 

24) The basement if provided is to be used only for storage purpose. No. manufacturing 

activates are allowed, similarly toilet is not allowed at the basements.  

25) The Name and plot number shall be displayed at main entrance of plot. 

26)  The plot holder shall construct ETP as per consent of MPCB & treat & dispose effluent as 

per MPCB Consent to establish & operate, if applicable with prior approval of MIDC SPA.    



4 

 
27)  The plot holder shall ensure that, the foundation of the building / structure shall rest on 

the firm strata and not on made up / filled ground. The Architect and structural consultant 

appointed by the owner will be solely responsible for this condition. 

28) MIDC issues permission for development of plots which are situated on river banks, 

adhering to the contents of the River Policy dt. 13th July 2009 and as per category of 

Industries. 

Bombay. It is clarified that, grant of any permission by the MIDC to any new industry in 

industrial estate situated on river banks will be subject to any further orders which may be 

 

29) -04499 dt. 05.01.2015, you have 

to provide 4 Nos of 5 Kg capacity of DCP fire extinguishers (ABC Type) following 

IS:15683 within the proposed factory building at prominent locations and the same shall 

be always maintained in good operating condition as per the IS code. 

30)  Since you have consumed 49.80 % of FSI as per the approved plan, you are requested 

to utilize remaining FSI as per agreement to lease.  
 

  Undersigned reserves right to amend any additional recommendations deemed fit 

during the final inspection due to the statuary provision amended from time to time and in the 

interest of the protection of the company. 

You are hereby requested to go through above approvals carefully with the above 

conditions, and take necessary actions accordingly.  
 

                Thanking you,  

 
 

 
 
 

Executive Engineer 
Special Planning Authority 

M.I.D.C., Civil Division 
Ambernath. 

DA:- 1. One Statement showing details of  
             drawings and built up area approved. 
         2. Copy of approved drawings/plans. 
  
 



 

                                                                                                             
 

 

 

Annexure – X 

ETP-ZLD Process description and flow chart 

 

 

 

 

 

 

 



ETP PROCESS DESCRIPTION 

Plant Capacity: 110 CMD 

 

Process Description: 

1. Bar screen: It is provided for the removal of fine and 

course waste particles from the effluent. 

2. Oil and Grease Trap: The effluent from the Plant enters 

through oil & grease traps, which arrests the heavy 

sludge, oil & grease .The oil & grease being light 

material floats above and it is separated by using oil 

skimmer. 

3. Collection Tank (30 KL): The effluent from oil & grease 

traps enters the collection tank. This tank is used as 

effluent holding. 

4. Equalization Tank (30 KL) : In Equalization tank the 

effluent is homogenized and Neutralized to pH 7.00 with 

the help of Caustic or HCl. Diffusers are installed for 

mixing the contents.   

5. DAF (Capacity 110 KLD): Dissolved Air Flotation (DAF) with 

Pipe Flocculator process is used for removal of suspended 

solids. It is a gravity separation process whereby the 

separation of two phases is achieved by increasing the 

specific gravity difference of the two phases. This is 

achieved by attaching micro air bubbles, brought about by 

saturating water with air under pressure, and then 

expanding the water stream through valves to atmospheric 

pressure. These micro bubbles nucleate onto the solid 

particles to be separated, thus lowering the specific 

gravity and allowing contaminants to rise to the surface. 

6. Aeration Tank- 1 (Capacity 200 KL) & 2 (Capacity 80 KL): 

It consists of the Aerobic Bio-reactor is a biological 

treatment unit in which the dissolved organic matter is 

destroyed by micro-organisms in the presence of oxygen. 

The treatment process employed in the bio-reactor is 

Annexure II - ETP- ZLD process description and equipment flow chart 



activated sludge process. Compressed air is provided by 

Twin lobe blowers through air diffusers installed in the 

aeration tank. Air diffusers are tubular membrane 

diffusers that transfer very fine bubbles of air into the 

contents of the aeration tank. Oxygen present in the air 

is easily utilized by micro-organisms for their survival 

and degradation of the organic matter present in the 

effluent. The activated sludge process is named so, 

because there is a production of an activated mass of 

microorganisms capable of stabilizing a waste aerobically. 

Organic waste is introduced into a reactor, where an 

aerobic bacterial culture is maintained in suspension. The 

organic matter is decomposed by the aerobic bacteria with 

the help of oxygen supplied by the Air Blowers. The 

aerobic condition is maintained by using either diffused 

which helps to maintain the mixed liquor in a completely 

mixed regime. 

7. MBR (Membrane Bioreactor) Capacity – 110 KLD: The MBR is 

essentially a high MLSS (10,000-20,000 mg TSS/l) activated 

sludge process with an integral solid liquid separation 

mechanism, the membrane unit. Each standard membrane unit 

is comprised of two separate sections, a membrane case and 

a diffuser case. The membrane case contains a number of 

manifold flat-panel membrane cartridges with an average 

porosity of 0.4 microns and an effective porosity of 0.1 

microns. The bottom diffuser case supports the membrane 

case and houses a coarse-bubble diffuser. The permeate 

stream from MBR will be sent for further treatment (UF & 

RO). RAS pump is provided to recirculate the concentrated 

MLSS back to aeration. The excess sludge is sent to sludge 

holding tank. 

8. Filter Press: The sludge collected is filtered through 

filter press and clear water is taken back into feed tank 

(Equalization Tank).   Dried sludge from filter press will 



be sent to CHWTSDF (Mumbai waste management limited, 

Taloja)  

9.  Pressure sand filter (PSF): Treated water or effluent 

from the treated water tank is fed to PSF. It is ideal for 

filtration of water having very fine suspended matter like 

mud, rust particles and biological growth. PSF is a vessel 

constructed of welded mild steel and provided with manhole 

with cover / top and bottom flanged covers, supports, raw 

water distributor, under drain collection and backwash 

water jet system. Treated water flows downwards through 

the filter bed, and the turbidity and Suspended matter is 

retained on the sand surface. Filtered water is evenly 

collected by an under drain system in the bottom of the 

vessel and flows through the outlet to service. At normal 

flow-rates a clean filter bed presents little resistance 

to the passage of water but the suspended matter is 

removed from the water, steady rise in the loss of head 

occurs across the bed. Cleaning of filter bed is effected 

by passing a reverse upward flow of water through the 

filter for approximately 3 to 5 minutes. 

10. Activated Carbon filter (ACF): Treated water will be 

transferred to activated carbon filter. Activated carbon 

filter consists of a vertical pressure vessel fitted with 

a set of frontal pipe and valves, different type of 

filtration media will be supported by layers of graded 

under bed consisting of pebbles and gravels, a top 

distributor to distribute the incoming water uniformly 

throughout the cross section of the filter and an under 

drain system to collect filtered water. This will be 

pressurized filter with backwash arrangement. 

11. Ultra filtration (UF): UF is TSS removal and disinfection 

membrane. UF membranes are porous and allow only coarser 

solutes (macromolecules) to be rejected. All types of 

microorganisms as viruses and bacteria and all types of 



particles can be removed by this process. The filtered 

water will be passed through a UF system before entering 

the RO plant. The Ultra filtration is considered as a pre-

treatment to RO system this will reduce scaling and 

fouling of RO system. UF system maintains the output water 

SDI < 3 and removes the colloidal particles. To maintain 

UF flux CEB system will be provided with periodic backwash 

and Chemical Enhanced Backwash. Operation of UF system 

will be automatic and PLC based. 

12. Reverse Osmosis (Two stages, Capacity 110 KLD): Reverse 

osmosis (RO) is a most commonly used membrane filtration 

method that removes many types of large molecules and ions 

from effluents by applying pressure to the effluents when 

it is on one side of a selective membrane. RO is used to 

remove specific dissolved organic constituents remaining 

after advanced treatment of influent with different pre-

filters. RO system can operate at very high efficiency 

with respect to TDS. In addition, it also removes residual 

organic molecules, turbidity, bacteria and viruses. The 

feed water shall be then pumped by means of a RO Feed pump 

& a high pressure pump through the MCF followed by 

membrane assembly. With required pressure and flow, water 

passes through RO modules. Permeate from the system is 

collected in a permeate water storage tank & balance goes 

to the reject stream which is further treated or is 

collected in a reject water storage tank. Anti-scalant, 

SMBS and Acid / Alkali dosing systems are provided for 

proper functioning of RO system. For cleaning of RO 

membranes CIP system is included 

13. Multi-effect Evaporator (Two stage, Capacity – 22 KLD): 

The MEE is a multi-stage thermal separation system. This 

compact unit combines a heat exchanger, an external 

separator, and a vacuum system with a condenser for vapors 

generated. It is designed to operate as a forced 



circulation, suppressed boiling evaporator. The flash 

evaporator is a forced circulation suppressed boiling 

evaporator utilizing a shell and tube heat exchanger to 

heat the product to above its boiling temperature.  

Boiling is prevented from taking place on the heat 

transfer area by applying a backpressure to the outlet and 

the product is then flashed into a separator. The flash 

vapours that result are condensed in a surface condenser 

and the concentrated product is pumped out of the 

separator. For products, which tend to crystallize during 

concentration or those that contain a high percentage of 

suspended solids, flash evaporation is the most suitable 

method.  

By using liquid static head above the heat exchanger or a 

special orifice piece in the discharge line, vaporization 

is arrested until the product liquor flashes into the 

separator. Any crystallization then occurs and a suspended 

slurry results. High liquid velocity flow combined with 

induced turbulence deters scaling on heat transfer 

surfaces, and promotes longer production runs. The 

solution with crystals is taken to centrifuge for salt 

separation and the salts are reused in the process. A part 

of mother liquor separated from the Centrifuge is 

circulated back to appropriate stage of MEE. Remaining 

part of mother liquor is evaporated using Agitated Thin 

Film Dryer (ATFD) to prevent the build-up of COD and TSS 

in the MEE system by the means of recirculated mother 

liquor. 

14. ATFD (Capacity 11 KLD): ATFD is the ideal apparatus for 

continuous processing of concentrated material to dry 

solids. ATFD is consist of cylindrical, vertical body with 

heating jacket and a rotor inside of the shell which is 

equipped with rows and pendulum blades all over the length 

of the dryer. The hinged blades spread the wet feed 



product in a thin film over the heated wall. The 

turbulence increases as the product passes through the 

clearance before entering calming zone situated behind the 

blades as the heat will transfer from jacket to main shell 

under the smooth agitation water/solvent will evaporate 

and liquid will convert to slurry, to cake or to dry 

powder or flex. The vapours produced rise upward, counter-

currently to the liquid and pass through Cyclone separator 

mounted of vapour outlet of ATFD. Further these vapours 

will be condensed in condenser and recovered as 

condensate. System will be operated under vacuum for 

temperature sensitive products and atmospheric condition 

for normal drying. 

 

Effluent Data 

Parameters UOM Inlet Outlet 

pH   < 4 6.5-8.5 

TSS ppm 700 < 100 

TDS ppm 10000 < 500 

COD ppm 10000 < 250 

BOD ppm 3000 < 100 

Oil & grease ppm 10 < 10 

 

        

 

 

 

 

 

 



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

1 Bar screen Chamber
Suitable Bar screen Chamber 
Spacing between bars: 10 mm. 
MOC: SS 304

2 1

2 Oil skimmer 2 1
3 Collection Tank RCC 30 KL 1
4 Equilisation tank RCC 30 KL 1

5 Effluent transfer pump

Type : Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II
Casing : CI
Impeller : SS 316
Shaft ; AISI 431
Shaft Sleeve : AISI 316
Body : SS 304
Impeller : SS 304

Cap.:5.5 m3/hr @ 10.0 m 
head

2

6
Air Blower for Aeration  Tank+ 
MBR with VFD 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 Shaft Sleeve : 
AISI 316 

950.0 cu.m/hr @ 0.55 bar 2

7  Dissolved Air Flotation Unit  

DAF Suitable for handing 5.5 
m3/hr flow with 700 ppm 
maximum TSS with Pipe 
Flocculator and recirculation 
pump as per OEM 

110 KL 1

8 Sludge recirculation Pumps 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 Shaft Sleeve : 
AISI 316 

22.0 m3/hr @ 10 m head m3/hr 2

9 Permeate  Pumps with VFD 

Type :  Horizontal End Suction 
Back Pull out pump with single 
mechanical seal with API Plan 
II Casing : CI Impeller : SS 316 
Shaft ; AISI 431 

4 - 17 m3/hr @ 10.0m head 2

10
Filter Press Feed pump for 
Chemical Sludge 

Type : Screw with suitable 
TEFC motor 415 V, 3ph, 50 Hz, 
class F insulation Body : CI 

2.0 m3/hr @ 20.0m head 2

11 Filter Press Sachin  2.0 Cu.m/hr 1

ETP - ZLD EQUIPMENT DETAILS

Atul Bioscience Limited, Ambernath



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

12 Air Diffusers in Aeration tank 
Aeration tank 
MOC : Silicon TYPE : Membrane 
Type 

1 Lot

13  Alum Dosing Pump for DAF  5 LPH @0.4 bar 1

14 Alum Dosing tank 200 Liter, HDPE 1

15 Agitator for alum dosing tank 
With drive NORD
Agitator: SS 304 

1

16 Poly Dosing Pump for DAF 5LPH @0.4 bar 1
17  Poly Dosing tank  100 Liter, HDPE 

18  Agitator for Poly dosing tank 
With drive NORD
Agitator: SS 304 

1

19 Citric Acid Dosing Pump 1
20 Citric Acid Dosing Tank  500 Liter, HDPE 1

21
 Agitator for Citric Acid dosing 
tank 

With drive NORD
Agitator: SS 304 

1

22 Hypo Dosing Pump 1

23  DWPE Dosing Pump 100LPH @0.4 bar 1
24 DWPE Dosing Tank  500 Liter, HDPE 1

25 Agitator for DWPE dosing tank 
With drive NORD Agitator: SS 
304

1

26 Aeration Tank -1 RCC 200 KL 1
27 Aeration Tank -2 RCC 80 KL 1
28 MBR Back pulse Tank 1500 Liter, HDPE 1
29  MBR tank MS Epoxy 12 Cu.m 1

30
 Membrane Modules with 
Traverse, connection Kit 

PVDF, UF, 0.04 micron, outside 
in hollow fiber Area – @ 550 

m2 

1 Lot

31 Tube settler Feed pump 5 (m3/hr)25 (m head) 2

32 Flash Mixer TANK MSFRP
0.3 * 0.2* (1.5 +0.5) (L*B * 
(SWD + FB) (M))

1

33 Agitator SS 316 1

34 Flocculator TANK MSFRP
1.2 * 1.5* (1 +0.5) (L*B * 
(SWD + FB) (M))

1

35 Agitator SS314 1

36 Tube Settler TANK With Media MSFRP
2* (2.5 +0.5) (Dia * (SWD + 
FB) (M))

1

37 Dosing pump  - PAC  PP 5 (LPH @ 2.5 Kg/cm2) 2
38 Dosing Tank - PAC HDPE 200 (Litres) 1

39
Dosing Tank Agitator - 
Coagulant

SS 316 200 (Litres) 10

40 Dosing pump  - Poly  PP 5 (LPH @ 2.5 Kg/cm2) 2
41 Dosing Tank - Poly HDPE 100 (Litres) 1

42 Dosing Tank Agitator - Poly SS316 100 (Litres) 1

43 FIlter
44 Filter Feed tank HDPE 10 M3 1

Feed pump 5 (M3/Hr)25 (m head) 2 SS31645



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

46 PSF  FRP 0.7 M DIA * 2.1 M HEIGHT 1

47 ACF FRP 1 M DIA * 1.5 M HEIGHT 1
ULTRAFILTRATION (UF) 
SYSTEM

48 UF Feed Tank HDPE 10 M3 1

50 Basket Strainer SS 316 4 (M3/Hr.) 1
51 UF Skids SS304 1 1

53 RC Tank HDPE 200 (Litres) 1
54 RC Tank - Agitator SS316 200 (Litres) 1

13 (m3/hr)
0.7 (kg/cm2) 

57 Dosing pump - NaOH PP 6 (LPH @ 2.5 Kg/cm2) 2
58 Dosing Tank - NaOH HDPE 100 (Litres) 1

59 Dosing Tank Agitator - NaOH SS316 100 (Litres) 1

60 Dosing pump - HCl PP 20 (LPH @ 2.5 Kg/cm2) 2
61 Dosing Tank - HCl HDPE 100 (Litres) 1
62 Dosing pump - NaOCl PP 6 (LPH @ 2.5 Kg/cm2) 2
63 Dosing Tank - NaOCl HDPE 100 (Litres) 1

64
UF Permeate Storage Tank / 
RO Feed Tank

HDPE 10 M3 1

REVERSE OSMOSIS (RO) 
SYSTEM

5 (m3/hr)
25 (m head) 

66 MCF for RO SS 316 4 (m3/hr) 2
67 Cartridges for MCF of RO-I PP 2 (No.) 2
68 Dosing Pump - Antiscalant PP 3 (LPH @ 2.5 Kg/cm2) 2
69 Dosing Tank - Antiscalant HDPE 100 (Litres) 1

70
Dosing Tank - Agitator -  
Antiscalant

SS 316 100 (Litres) 1

71 Dosing pump - SMBS PP 3 (LPH @ 2.5 Kg/cm2) 2
72 Dosing Tank - SMBS HDPE 100 (Litres) 1

73 Dosing Tank - Agitator -  SMBS SS 316 100 (Litres) 1

74 Dosing Pump - HCl PP 3 (LPH @ 2.5 Kg/cm2) 2
75 Dosing Tank - HCl HDPE 100 (Litres) 1

77 RO-I  Skids SS 304 1
78 RO Membranes Polyamide SWCLD 4040 18
79 RO Pressure Vessels FRP 3

RO - I Feed Pumps with motor 2

2SS316

SS316

55 4.5 (m3/hr) 2

256

5 (m3/hr)49 2

52 HYDRACAPMAX80 1

SS316

PVDF

SS316

CI

UF Feed Pumps with motor

UF Modules

RC pump with motor

Air blower - UF Skid

76
RO-I High Pressure Pumps with 
motor

65

4 (m3/hr)280 (M head) 



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

80 Victaulic Couplings SS 316 1 Lot
81 RO-I Reject Storage Tank RCC DDE 1

83 MCF for RO SS 316 1.5 (m3/hr) 2
84 Cartridges for MCF of RO-II PP 1 (No.) 2
85 Dosing Pump - Antiscalant PP 3 (LPH @ 2.5 Kg/cm2) 2
86 Dosing Tank - Antiscalant HDPE 100 (Litres) 1

87
Dosing Tank - Agitator -  
Antiscalant

SS 316 100 (Litres) 1

88 Dosing Pump - HCl PP 3 (LPH @ 2.5 Kg/cm2) 2
89 Dosing Tank - HCl HDPE 100 (Litres) 1

91 RO-II  Skids SS 304 1
92 RO Membranes Polyamide SWCLD 4040 6
93 RO Pressure Vessels FRP 1
94 Victaulic Couplings SS 316 1Lot 
95 CIP Tank HDPE 1000 (Litres) 1
96 CIP Tank - Agitator SS 316 1000 (Litres) 1

98 MCF for RO CIP SS 316 22 (m3/hr) 1
99 Cartridges for CIP MCF PP 7 (No.) 7

100 RO Permeate Storage Tank HDPE 20M3 1

101
RO-II Reject Storage Tank / 
MEE Feed Tank

RCC DDE 1

1.2 (m3/hr) 

25 (M head) 

105
Flash vessel / Vapour Separator 
and other accessories

SS316 2

108
Vacuum pump(Water ring type) 
with motor and accessories

Body – CI / Wetted Parts - SS 

316L
2

111 Salt Settling Tank SS316 1

2

2

2

SS316

SS316

SS316

2

Surface condenser (Shell and 
Tube) unit with accessories.

Concentrate pump with motor 
and accessories

MEE Feed Pump with Motor 
and other Accessories.

Pre-heaters and other 
accessories

Evaporator calandrias and 
other accessories

Circulation pumps with motor 
and accessories
Condensate pump with motor 
and accessories

Duplex

Duplex

SS 304

Duplex

Tubes – Titanium Gr.II Seamless 
(1.2 mm thk.)Tube sheet – 

SS316 with Ti Outer shell- SS 

1 (m3/hr)25 (M head)

2

2

2

2

2

2109
Shell – SS 316 L Tube Sheet – 

SS316 

103

Tubes – Titanium Gr.II Seamless 
(1.2 mm thk.)Tube sheet – 

SS316 with Ti Cladding Outer 
104

102

RO - II Feed Pumps with motor

RO-II High Pressure Pumps 
with motor

CIP MCF Pump with motor

82

90

97 22 (m3/hr)40 (m head) 

1.4 (m3/hr)500 (M head) 

1.5 (m3/hr)25 (m head)

110

107

106

1 (m3/hr)25 (M head)

170 (m3/hr)5 (M head)



SR. NO. NAME OF EQUIPMENT Specification CAPACITY UOM QTY

15
ATFD Vacuum pump(Water 
ring type) with motor and 
accessories

SS 316 2

116 CIP Tank SS316 1

117
CIP pump with motor and 
accessories

SS 316 2

118
Colling Tower with other 
accessories

FRP 1

119 Air Compressor 1

2

1

ATFD Feed Pump

ATFD System

ATFD Condensate pump with 
motor and accessories

2

Duplex

SS 304114 0.5 (m3/hr)25 (M head)

112 0.5 (m3/hr)25 (M head)

Shell - SS 316 
Rotor – SS 316
 Jacket – SS 316

113



UF/RO 
section

pH: 3-5
COD: 10000 mg/l
BOD: 3000 mg/l
TSS: 700 mg/l

BOD: 2400 mg/l
COD: 7000 mg/l
SS: 70 mg/l

pH: 6.5-8.5
BOD: 100 mg/l
COD: 250 mg/l

ETP - Biological section



PERMEATE

FOR REUSE

TO CHWTSDF

          PERMEATE

CONDENSATE

UF / RO FEED
TANK

FLASH MIXER 
/ 

FLOCCULATO
R / TUBE 

FILTER FEED 
TANK PSF / ACF

FILTER 
WATER 

STORAGE  
TANK

UF SKID

UF PERMEATE 
STORAGE 
TANK (RO 

FEED)

RO-1 
RO-1 REJECT 

TANKRO-2 

RO- PERMEATE TANK 

RO-2 REJECT 
TANK
(FEED TO 
MEE)

UF/RO(110 CMD)/MEE (22 CMD)SECTION FLOW CHART

MEE -
STAGE 1

MEE-
STAGE 2

ATFD

ATFD
SOLID



 

                                                                                                             
 

 

Annexure – XI 

EHS Policy 

 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XII 

Rain water harvesting proposal 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XIII 

Noise monitoring report 

 

 

 

 

 

 

 





 

                                                                                                             
 

 

 

Annexure – XIV 

Few site photos showing green belt. 

 

 

 

 

 

 

 



Site Greenbelt photographs 











 

                                                                                                             
 

 

Annexure –  XV 

Medical examination report 

 

 

 

 

 

 

 

 





















 

                                                                                                             
 

 

 

Annexure – XVI 

MWML Membership certificate 

 

 

 

 

 

 

 





 

 

 

 

 

 

 

Annexure – XVII 

Mock drill report – Dec 2022 



 
Name of the factory                                     : - ATUL BIOSCIENCE LTD 
 
Address of the factory                                 : - Plot N-37, Additional MIDC, Anand Nagar,  
           Ambernath (East) 421 506, Maharashtra, India 
 
 
1.0 LOCATION OF EMERGENCY           :  PESO tank farm 
 
2.0 NATURE OF EMERGENCY               :  Fire in Solvent Storage Tank Farm. 
 
3.0 DATE OF THE DRILL                        :  27-12-2022 
 
4.0 DETAILS OF THE RESPONSE TIME :  

 
Sr. 
No. 

ACTIVITY TIME 
Hrs:mts:sec  

RESPONSE 
(Detailed description of activity) 

4.1 Emergency Spotted at 15:25 Warehouse personnel Mr Ankush Gaware noticed fire in 